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Bluetooth LE 500Kbps (Ant.2):
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission

All harmonics/spurious must be at least 30 dB down from the highest emission level within the

authorized band.

3.4.2Measuring Instruments

The section 4.0 of List of Measuring Equipment of this test report is used for test.

3.4.3Test Procedure

1. The testing follows ANSI C63.10-2013 clause 11.13

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

4. Set RBW = 100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, the attenuation required under this paragraph
shall be 30 dB instead of 20 dB.

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.4.4Test Setup

e 2

Spectrum Analyzer EUT
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3.4.5Test Result of Conducted Band Edges Plots
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Bluetooth LE 2Mbps (Ant.1):
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Bluetooth LE 125Kbps (Ant.1):
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Bluetooth LE 500Kbps (Ant.1):
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Bluetooth LE 1Mbps (Ant.2):
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Bluetooth LE 2Mbps (Ant.2):
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Bluetooth LE 125Kbps (Ant.2):
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Bluetooth LE 500Kbps (Ant.2):
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3.4.6 Test Result of Conducted Spurious Emission Plots
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Conducted Spurious Emission Plot on Channel 19

Spectrum I:%:l

Ref Level 30.00 dém Offset 15.80 dB & RBW 100 kHz

o Att 30 dB SWT 20.7 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] 11,57 dBm
2.43980 GHz
20 dBm M2[1] 42.30 dBm
1 2.59390 GHz
Y
10 dBm
0dem
-10 dBm

S0 dom—]0L -18.290 dém

-30 dém

-40 dBm
ot it A e et et A e bt s |
-50 dBm

-60 dBm

Start 30.0 MHz

Date: 4.JUN.2023 06:22:48

501 pts Stop 3.0 GHz

Conducted Spurious Emission Plot on Channel 19

Spectrum I:%:l

Ref Level 30.00 dém Offset 15.80 dB & RBW 100 kHz

= Att 30 dB SWT 230 ms @ VYBW 300 kHz
@ 1Pk View

Mode Sweep

M1[1] 9.57 dBm|

2.4360 GHz
20 dBm mM2[1] 38.13 dBm
18.2740 GHz

M1
1P dem

0jdem

-10 dBm

30dem D1 -18.290 dBm

-30 dém

Ao dem P Y s " }
] AT [T PN, PR v L KA TS A,

-50 dém

-60 dBm

Start 2.0 GHz

T

Date: 4.JUN.2023 06

501 pts Stop 25.0 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091

Page Number . 74 of 105
Report Issued Date : Nov. 15, 2023
Report Version : Rev. 01

Report Template No.: BU5-FR15CBLE Version 2.0



s as. FCC RF Test Report

Report No. : FR330811-01A

Conducted Spurious Emission Plot on Channel 39
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Bluetooth LE 2Mbps (Ant.1):
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Conducted Spurious Emission Plot on Channel 19
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Conducted Spurious Emission Plot on Channel 39
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Bluetooth LE 500Kbps (Ant.2):
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Conducted Spurious Emission Plot on Channel 19
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Conducted Spurious Emission Plot on Channel 39
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated Band Edges and Spurious Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

The section 4.0 of List of Measuring Equipment of this test report is used for test.
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3.5.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 11.11 & 11.12

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,;

(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;

(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4 Test Setup
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3m

! RX Antenna

A

Y

im

1
Metal Full Soldered Ground Plane

For radiated emissions from 30MHz to 1GHz

i

EUT

S0cm

3m

Spectrum Analyzer / Receiver

R Antenna

1
Metal Full Soldered Ground Plane

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

R e

Spectrum Analyzer j Receiver

RX Antenna

oc
Spectrum Analyzer / Receiver
Sporton International Inc. (Kunshan) Page Number 1 99 of 105
TEL : +86-512-57900158 Report Issued Date : Nov. 15, 2023
FCC ID: 2AEUPBHARG091 Report Version : Rev. 01

Report Template No.: BU5-FR15CBLE Version 2.0



saranas. FCC RF Test Report Report No. : FR330811-01A

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

The section 4.0 of List of Measuring Equipment of this test report is used for test.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth =
9kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector
and Quasi-Peak Detector Function respectively.
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3.6.4 Test Setup
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- ground plane -
et e TR e e e B e e Bl B -
AMH = Artificial maing network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument Manufacturer | Model No. |[Serial No. [Characteristics Calg);?élon Test Date Due Date Remark
Spectrum _ Apr. 07, 2023~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Oct. 12, 2022 Jun. 04, 2023 Oct. 11, 2023 (THO1-KS)

Pulse Power . 300MHz~40GH Apr. 07, 2023~ Conducted

Senor Anritsu MA2411B 0917070 2 Jan. 05, 2023 Jun. 04, 2023 Jan. 04, 2024 (THO1-KS)
. 50MHz Apr. 07, 2023~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 05, 2023 Jun. 04, 2023 Jan. 04, 2024 (THO1-KS)
. . MY564000 | 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 23 ax 30dBm Jan. 05, 2023 | Aug. 28, 2023 | Jan. 04, 2024 (03CHO8-KS)
Spectrum 10kHz~40GHz; Radiation
Analyzer R&S FSV40 101932 Max 30dBm Oct. 12, 2022 | Aug. 28, 2023 | Oct. 11, 2023 (03CHO08-KS)
Loop Antenna R&S HFH2-Z2E | 101125 | 9kHz~30MHz | Sep. 22, 2022 | Aug. 28, 2023 | Sep. 21, 2023 (Osgﬂ'ggf’gs)
Bilog Antenna | TESEQ& VGT | CBL 61110 | 59915 | 30MHz-1GHz |Aug. 12, 2023 | Aug. 28, 2023 | Aug. 11, 2024 (Oﬁgg'ggf’}?s)
Double Ridge . _ Radiation
Horn Antenna ETS-Lindgren 3117 75959 1GHz~18GHz | Mar. 18, 2023 | Aug. 28, 2023 | Mar. 17, 2024 (03CHO08-KS)
high gain Amplifier EM EMO1G18GA | 060845 | 1Ghz-18Ghz | Jan. 05,2023 | Aug. 28, 2023 | Jan. 04, 2024 (0533'333?3>
SHF-EHF Horn | Com-power AH-840 101070 | 18GHz~40GHz | Jan. 08, 2023 | Aug. 28, 2023 | Jan. 07, 2024 (Osgﬂ'ggf’gs)
Amplifier SONOMA 310N 413741 | 9KHz-1GHz | Jan. 05,2023 | Aug. 28, 2023 | Jan. 04, 2024 (Oggﬂ'ggf’gs)
Amplifier EM EMO1G18GA | 060834 | 1Ghz-18Ghz | Oct. 12,2022 | Aug. 28, 2023 | Oct. 11, 2023 (o?gﬂgg?&)
- EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 05, 2023 | Aug. 28, 2023 | Jan. 04, 2024 (03CHO08-KS)
616010002 Radiation
AC Power Source Chroma 61601 473 N/A NCR Aug. 28, 2023 NCR (03CHO8-KS)
Turn Table EM EM 1000-T N/A | 0-360 degree NCR Aug. 28, 2023 NCR Radiation
9 9- 265, (03CHO08-KS)
Radiation
Antenna Mast EM EM 1000-A N/A 1m~4m NCR Aug. 28, 2023 NCR (03CHO08-KS)
. . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; | May 24, 2022 | May 08, 2023 | May 23, 2023 (CO01-KS)
AC LI.S.N Conduction

(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 13, 2022 | May 08, 2023 | Oct. 12, 2023 (CO01-KS)

equipment)

Conduction

AC LISN MessTec AN3016 060105 9kHz~30MHz | May 24, 2022 | May 08, 2023 | May 23, 2023 (CO01-KS)
ABP00000 | AC 0V~300V, Conduction

AC Power Source Chroma 61602 0811 45Hz~1000Hz | OCt 12,2022 | May 08, 2023 | Oct. 11, 2023 (CO01-KS)

NCR: No Calibration Required
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saronas. FCC RF Test Report

5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +2.26 dB
Occupied Channel Bandwidth +0.1 %
Conducted Power Spectral Density +0.88 dB

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 2 94dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 6.28dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 4.90dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 26dB
of 95% (U = 2Uc(y)) '

----------- THE END -----------
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Appendix A. Conducted Test Results
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Bluetooth Low Enerqy(BLE 1M-Ant.1
Test Engineer: Long Wu Temperature: 20~26 °C
Test Date: 2023.4.7~2023.6.4 Relative Humidity: 40~51 %
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied | 6dB BW . .
Mod. Rate Nt CH. (MHz) BW (MHz) (IR;IE:) Pass/Fail
(MHz)
BLE | 1Mbps| 1 0 2402 1.037 0.650 0.50 Pass
BLE | 1Mbps| 1 19 2440 1.035 0.646 0.50 Pass
BLE | 1Mbps| 1 39 2480 1.035 0.632 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average EIRP
Data Freq. Buty Conducted DG EIRP Power Pass
Mod. NTq CH. Factor . Power L .
Rate (MHz) Power (dBi) Limit /Fail
(E12) (dBm) (El21m) (dBm)
Setting
BLE | 1Mbps| 1 0 2402 2.14 13.57 1.90 15.47 36.00 Pass 12
BLE | 1Mbps| 1 19 2440 2.14 14.21 1.90 16.11 36.00 Pass 13
BLE | 1Mbps| 1 39 2480 2.14 13.68 1.90 15.58 36.00 Pass 13
TEST RESULTS DATA
Power Density
Average
Average
Peak PSD PSD
Mod. | 22 |Ntd cH. | F™®9 | (dBm 1D 58 Limit | Pass/Fail
Rate (MHz) (dBm (dBi)
/100kHz) 13KHz) (dBm
/3kHz)
BLE | 1Mbps| 1 0 2402 10.98 0.47 1.90 8.00 Pass
BLE | 1Mbps| 1 19 2440 11.71 0.95 1.90 8.00 Pass
BLE | 1Mbps| 1 39 2480 12.33 2.71 1.90 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.




Report Number :

FR330811-01A

Bluetooth Low Energy(BLE AM-Ant.1
Test Engineer: Long Wu Temperature: 20~26 °C
Test Date: 2023.4.7~2023.6.4 Relative Humidity: 40~51 %
| BLE2M-Ant1 |
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied | 6dB BW . .
Mod. Rate NTq CH. (MH2) BW (MH2) (mg) Pass/Fail
(MHz)
BLE |2Mbps| 1 0 2402 2.046 1.108 0.50 Pass
BLE |2Mbps| 1 19 2440 2.046 1.108 0.50 Pass
BLE |2Mbps| 1 39 2480 2.046 1.112 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average EIRP
Data Freq. S Conducted DG 2t Power Pass
Mod. Nt CH. Factor . Power - )
Rate (MHz) Power (dBi) Limit [Fail
(dB) (dBm)
(dBm) (dBm) Setting
BLE |2Mbps| 1 0 2402 2.41 12.57 1.90 14.47 36.00 Pass 12
BLE |2Mbps| 1 19 2440 2.41 13.05 1.90 14.95 36.00 Pass 12
BLE |2Mbps| 1 39 2480 2.41 12.64 1.90 14.54 36.00 Pass 12
TEST RESULTS DATA
Power Density
Average
Average
Peak PSD PSD
Mod. | 222 INtd cH. | F®% | (dBm I e Limit | Pass/Fail
Rate (MHz) (dBm (dBi)
/100kHz) 3kH2) (dBm
/3kHz)
BLE |2Mbps| 1 0 2402 10.74 1.36 1.90 8.00 Pass
BLE |2Mbps| 1 19 2440 10.48 1.86 1.90 8.00 Pass
BLE |2Mbps| 1 39 2480 10.81 1.33 1.90 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.




Bluetooth Low Ener
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BLE 125K-Ant.1

Test Engineer: Long Wu Temperature: 20~26 °C
Test Date: 2023.4.7~2023.6.4 Relative Humidity: 40~51 %
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied | 6dB BW L .
Mod. Rate N7 CH. (MH2) BW (MH2) (k/llrl::) Pass/Fail
(MHz)
BLE 125K 1 0 2402 1.047 0.694 0.50 Pass
BLE 125K 1 19 2440 1.047 0.696 0.50 Pass
BLE 125K 1 39 2480 1.047 0.690 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average EIRP
Data Freq. oy Conducted DG EIRP Power Pass
Mod. NTY CH. Factor . Power - .
Rate (MHz) Power (dBi) Limit [Fail
(dB) iB (dBm) 4B -
(i) el Setting
BLE 125K 1 0 2402 0.83 12.51 1.90 14.41 36.00 Pass 12
BLE 125K 1 19 2440 0.83 13.18 1.90 15.08 36.00 Pass 12
BLE 125K 1 39 2480 0.83 12.74 1.90 14.64 36.00 Pass 12
TEST RESULTS DATA
Power Density
Average
Average
Peak PSD PSD
Mod. | D2 Innd cH. | Fr9 | (gBm I D Limit | Pass/Fail
Rate (MHz) (dBm (dBi)
/100kHz) 13KkHz) (dBm
/3kHz)
BLE 125K 1 0 2402 8.33 4.84 1.90 8.00 Pass
BLE 125K 1 19 2440 8.03 4.64 1.90 8.00 Pass
BLE 125K 1 39 2480 8.62 4.82 1.90 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.




Report Number : FR330811-01A

Bluetooth Low Enerqy(BLE 500K-Ant.1

Test Engineer: Long Wu Temperature: 20~26
Test Date: 2023.4.7~2023.6.4 Relative Humidity: 40~51
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied | 6dB BW . .
Mod. Rate Nt CH. (MHz) BW (MHz) (IR;IE:) Pass/Fail
(MHz)
BLE | 500K | 1 0 2402 1.021 0.668 0.50 Pass
BLE | 500K | 1 19 2440 1.023 0.668 0.50 Pass
BLE | 500K | 1 39 2480 1.019 0.664 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average EIRP
Data Freq. Buty Conducted DG EIRP Power Pass
Mod. NTq CH. Factor . Power L .
Rate (MHz) Power (dBi) Limit /Fail
(E12) (dBm) (Eloim) (dBm)
Setting
BLE | 500K | 1 0 2402 2.49 12.73 1.90 14.63 36.00 Pass 12
BLE | 500K | 1 19 2440 2.49 12.82 1.90 14.72 36.00 Pass 12
BLE | 500K | 1 39 2480 2.49 12.84 1.90 14.74 36.00 Pass 12
TEST RESULTS DATA
Power Density
Average
Average
Peak PSD PSD
Mod. | 222 |Ntd cH. | F™®9 | (dBm 1D 59 Limit | Pass/Fail
Rate (MHz) (dBm (dBi)
/100kHz) 13KHz) (dBm
/3kHz)
BLE | 500K | 1 0 2402 11.45 -4.14 1.90 8.00 Pass
BLE | 500K | 1 19 2440 11.21 -3.80 1.90 8.00 Pass
BLE | 500K | 1 39 2480 11.86 -1.48 1.90 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.




Report Number : FR330811-01A

Bluetooth Low Energy(BLE 1M-Ant.2

Test Engineer: Long Wu Temperature: 20~26 °C
Test Date: 2023.4.7~2023.6.4 Relative Humidity: 40~51 %
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied | 6dB BW . .
Mod. Rate Nt CH. (MH2) BW (MH2) (IR;IE:) Pass/Fail
(MHz)
BLE | 1Mbps| 1 0 2402 1.035 0.650 0.50 Pass
BLE | 1Mbps| 1 19 2440 1.035 0.650 0.50 Pass
BLE | 1Mbps| 1 39 2480 1.035 0.648 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average EIRP
Data Freq. U] Conducted DG 2t Power Pass
Mod. Nt CH. Factor . Power - :
Rate (MHz) Power (dBi) Limit /Fail
(dB) (dBm)
(dBm) (dBm) -
Setting
BLE | 1Mbps| 1 0 2402 212 13.50 2.20 15.70 36.00 Pass 12
BLE | 1Mbps| 1 19 2440 212 13.03 2.20 15.23 36.00 Pass 13
BLE | 1Mbps| 1 39 2480 212 13.61 2.20 15.81 36.00 Pass 13
TEST RESULTS DATA
Power Density
Average
Average
Peak PSD PSD
Mod. | 222 INtd cH. | F®% | (aBm D e Limit | Pass/Fail
Rate (MHz) (dBm (dBi)
/100kHz) 13KHz) (dBm
/3kHz)
BLE | 1Mbps| 1 0 2402 10.92 0.74 2.20 8.00 Pass
BLE | 1Mbps| 1 19 2440 10.67 1.24 2.20 8.00 Pass
BLE | 1Mbps| 1 39 2480 11.08 1.52 2.20 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.




Report Number :

FR330811-01A

Bluetooth Low Energy(BLE 2M-Ant.2
Test Engineer: Long Wu Temperature: 20~26 °C
Test Date: 2023.4.7~2023.6.4 Relative Humidity: 40~51 %
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied | 6dB BW . .
Mod. Rate Nt CH. (MHz) BW (MHz) (IR;IE:) Pass/Fail
(MHz)
BLE |2Mbps| 1 0 2402 2.046 1.112 0.50 Pass
BLE |2Mbps| 1 19 2440 2.046 1.112 0.50 Pass
BLE |2Mbps| 1 39 2480 2.046 1.112 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average EIRP
Data Freq. Buty Conducted DG EIRP Power Pass
Mod. NTq CH. Factor . Power L .
Rate (MHz) Power (dBi) Limit /Fail
(dB) (dBm)
(dBm) (dBm) Setting
BLE |2Mbps| 1 0 2402 2.43 12.49 2.20 14.69 36.00 Pass 12
BLE |[2Mbps| 1 19 2440 2.43 13.20 2.20 15.40 36.00 Pass 12
BLE |2Mbps| 1 39 2480 2.43 12.67 2.20 14.87 36.00 Pass 12
TEST RESULTS DATA
Power Density
Average
Average
Peak PSD PSD
Mod. | 22 |Ntd cH. | F™®9 | (dBm 1D 58 Limit | Pass/Fail
Rate (MHz) (dBm (dBi)
/100kHz) 13KHz) (dBm
/3kHz)
BLE |2Mbps| 1 0 2402 10.67 3.78 2.20 8.00 Pass
BLE |2Mbps| 1 19 2440 10.35 3.28 2.20 8.00 Pass
BLE |2Mbps| 1 39 2480 10.78 4.03 2.20 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.




Report Number : FR330811-01A

Bluetooth Low Energy(BLE 125K-Ant.2

Test Engineer: Long Wu Temperature: 20~26
Test Date: 2023.4.7~2023.6.4 Relative Humidity: 40~51
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied | 6dB BW . .
Mod. Rate Nt CH. (MH2) BW (MH2) (IR;IE:) Pass/Fail
(MHz)
BLE | 125K | 1 0 2402 1.049 0.696 0.50 Pass
BLE | 125K | 1 19 2440 1.049 0.696 0.50 Pass
BLE | 125K | 1 39 2480 1.049 0.692 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average EIRP
Data Freq. U] Conducted DG 2t Power Pass
Mod. Nt CH. Factor . Power - )
Rate (MHz) Power (dBi) Limit [Fail
(dB) (dBm)
(dBm) (dBm) Setting
BLE | 125K | 1 0 2402 0.87 12.51 2.20 14.71 36.00 Pass 12
BLE | 125K | 1 19 2440 0.87 13.00 2.20 15.20 36.00 Pass 12
BLE | 125K | 1 39 2480 0.87 12.58 2.20 14.78 36.00 Pass 12
TEST RESULTS DATA
Power Density
Average
Average
Peak PSD PSD
Mod. | 222 INtd cH. | F®% | (aBm I e Limit | Pass/Fail
Rate (MHz) (dBm (dBi)
/100kHz) 13kHz) (dBm
/3kHz)
BLE | 125K | 1 0 2402 8.36 4.44 2.20 8.00 Pass
BLE | 125K | 1 19 2440 8.03 4.00 2.20 8.00 Pass
BLE | 125K | 1 39 2480 8.49 4.85 2.20 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.




Report Number : FR330811-01A

Bluetooth Low Energy(BLE 500K-Ant.2

Test Engineer: Long Wu Temperature: 20~26 °C
Test Date: 2023.4.7~2023.6.4 Relative Humidity: 40~51 %
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99%
. 6dB BW
Data Freq. | Occupied | 6dB BW . .
Mod. Rate Nt CH. (MH2) BW (MH2) (IR;IE:) Pass/Fail
(MHz)
BLE | 500K | 1 0 2402 1.021 0.666 0.50 Pass
BLE | 500K | 1 19 2440 1.023 0.668 0.50 Pass
BLE | 500K | 1 39 2480 1.021 0.664 0.50 Pass
TEST RESULTS DATA
Average Power Table
Average EIRP
Data Freq. U] Conducted DG 2t Power Pass
Mod. Nt CH. Factor . Power - )
Rate (MHz) Power (dBi) Limit [Fail
(dB) (dBm)
(dBm) (dBm) Setting
BLE | 500K | 1 0 2402 2.49 13.00 2.20 15.20 36.00 Pass 12
BLE | 500K | 1 19 2440 2.49 12.68 2.20 14.88 36.00 Pass 12
BLE | 500K | 1 39 2480 2.49 13.05 2.20 15.25 36.00 Pass 12
TEST RESULTS DATA
Power Density
Average
Average
Peak PSD PSD
Mod. | 222 INtd cH. | F®% | (aBm I e Limit | Pass/Fail
Rate (MHz) (dBm (dBi)
/100kHz) 13kHz) (dBm
/3kHz)
BLE | 500K | 1 0 2402 11.48 -1.18 2.20 8.00 Pass
BLE | 500K | 1 19 2440 11.15 -3.74 2.20 8.00 Pass
BLE | 500K | 1 39 2480 11.79 -1.19 2.20 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 30dBc limit.




SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01A

Appendix B. AC Conducted Emission Test Results

_ Temperature : 24.2~25.6°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C R§§247-AVG
40.0
30.0
ik
2000 W18 !
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.150 38.30 -27.70 66.00 27.80 0.07 10.43 gP
2%  0.150 35.10 -20.90 56.00 24.60 0.07 10.43 Average
3 0.179 10.26 -45.29 64.55 B.80 0.04 10.42 QP
4 0.179 14.06 -40.49 54.55 3.60 0.04 10.42 Average
5 0.198 22.64 -41.07 63.71 12.20 0.02 10.42 QP
6 0.188 20.24 -33.47 53.71 9.80 0.02 10.42 Average
7 0.217 20.93 -41.99 62.92 10.49 0.03 10.41 gP
8 0.217 19.73 -32.19 52.92 9.28 0.03 10.41 Average
9 0.507 12.77 -43.23 56.00 2.50 -0.03 10.21 QP
10 0.507 8.07 -37.93 46.00 -2.11 -0.03 10.21 Average
11 16.226 19.12 —40.88 60.00 B8.10 -0.24 11.26 QF
12 16.226 15.82 -34.18 50.00 4.80 -0.24 11.26 Average
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saranas. FCC RF Test Report Report No. : FR330811-01A
_ Temperature : 24.2~25.6°C
Test Engineer : [Amos Zhang - —
Relative Humidity : [37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C R§§247-AVG
40.0
30.0
20.0 |
J [
! m
10.0 : i
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV 38 ~ dBuV  dBuv dB a8
1 0.153 31.06 -34.76 £5.82 20.60 0.03 10.43 QP
2%  0.153 28.95 —26.86 55.82 18.50 0.03 10.43 Average
3 0.169 20.96 -44.03 64.99 10.49 0.04 10.43 QP
4 0.169 14.06 -40.93 54.99 3.50 0.04 10.43 Average
5 0.200 23.67 -39.95 63.62 13.20 0.05 10.42 QP
6 0.200 20.77 -32.85 53.82 10.30 0.05 10.42 Average
7 0.513 16.33 -39.67 56.00 6.20 -0.08 10.21 QP
8 0.513 8.93 -37.07 46.00 -1.20 -0.08 10.21 Average
9 1.032 13.60 —42.40 56.00 3.60 -0.11 10.11 @F
10 1.032  7.40 -38.60 46.00 -2.60 -0.11 10.11 Average
11 16.226 18.65 —41.35 60.00 7.60 —0.21 11.26 QP
12 16.226 14.95 -35.05 50.00 3.90 —0.21 11.26 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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SPORTON LAB.

FCC RF Test Report

Report No. :FR330811-01A

Appendix C. Radiated Spurious Emission

Relative Humidity : | 41~42%
Test Engineer : Koi Ji
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode (BMaS:) Antenna Modulation Channel Frequency 2::2 Remark
Mode 1 2400-2483.5 1 Bluetooth-LE_GSFK 00 2402 1Mbps -
Mode 2 2400-2483.5 1 Bluetooth-LE_GSFK 19 2440 1Mbps -
Mode 3 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 1Mbps -
Mode 4 2400-2483.5 1 Bluetooth-LE_GSFK 00 2402 2Mbps -
Mode 5 2400-2483.5 1 Bluetooth-LE_GSFK 19 2440 2Mbps -
Mode 6 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 2Mbps -
Mode 7 2400-2483.5 1 Bluetooth-LE_GSFK 00 2402 125kbps -
Mode 8 2400-2483.5 1 Bluetooth-LE_GSFK 19 2440 125kbps -
Mode 9 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 125kbps -
Mode 10 | 2400-2483.5 1 Bluetooth-LE_GSFK 00 2402 500kbps -
Mode 11 2400-2483.5 1 Bluetooth-LE_GSFK 19 2440 500kbps -
Mode 12 | 2400-2483.5 1 Bluetooth-LE_GSFK 39 2480 500kbps -
Mode 13 2400-2483.5 2 Bluetooth-LE_GSFK 00 2402 1Mbps -
Mode 14 2400-2483.5 2 Bluetooth-LE_GSFK 19 2440 1Mbps -
Mode 15 2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 1Mbps -
Mode 16 | 2400-2483.5 2 Bluetooth-LE_GSFK 00 2402 2Mbps -
Mode 17 2400-2483.5 2 Bluetooth-LE_GSFK 19 2440 2Mbps -
Mode 18 | 2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 2Mbps -
Mode 19 2400-2483.5 2 Bluetooth-LE_GSFK 00 2402 125kbps -
Mode 20 | 2400-2483.5 2 Bluetooth-LE_GSFK 19 2440 125kbps -
Mode 21 2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 125kbps -
Mode 22 | 2400-2483.5 2 Bluetooth-LE_GSFK 00 2402 500kbps -
Mode 23 2400-2483.5 2 Bluetooth-LE_GSFK 19 2440 500kbps -
Mode 24 2400-2483.5 2 Bluetooth-LE_GSFK 39 2480 500kbps -
Mode 21 2400-2483.5 2 Bluetooth-LE GSFK 39 2480 125kbps LF
Sporton International Inc. (Kunshan) Page Number . C1 of C62
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SPORTON LAB.

FCC RF Test Report

Report No. :FR330811-01A

Summary of each worse mode

Mode Modulation Ch. (Tvruﬁi) (dléi\ca}lm) (dll?:ilJrU;m) M(%rg)in Pol. Z?/Zk Result | Remark
Bluetooth-LE_GSFK | 00  2349.78 45.96 54.00 -8.04 V | AVERAGE | Pass @ Band Edge
' Bluetooth-LE_GSFK | 00  4804.00 42.55 74.00 -3145  H PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
’ Bluetooth-LE_GSFK | 19  7320.00 42.30 74.00 -31.70  V PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 39 2483.86 46.98 54.00 -7.02 V  AVERAGE | Pass | Band Edge
; Bluetooth-LE_GSFK | 39 4960.00 45.39 74.00 -2861  H PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 00 2377.47 45.88 54.00 -8.12 V | AVERAGE | Pass | Band Edge
) Bluetooth-LE_GSFK | 00 4804.00 42.29 74.00 -31.71 H PEAK Pass | Harmonic
Bluetooth-LE_GSFK ' 19 - - - - - - - Band Edge
° Bluetooth-LE_GSFK | 19  7320.00 43.19 74.00 -30.81 | V PEAK Pass | Harmonic
Bluetooth-LE_GSFK 39 | 2483.50 | 49.65 54.00 -4.35 V | AVERAGE Pass Band Edge
° Bluetooth-LE_GSFK | 39  4960.00 44.49 74.00 -29.51 H PEAK Pass = Harmonic
Bluetooth-LE_GSFK 00 | 2387.87 | 45.04 54.00 -8.96 V | AVERAGE Pass Band Edge
! Bluetooth-LE_GSFK | 00 @ 4804.00 40.91 74.00 -33.09 \% PEAK Pass = Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
° Bluetooth-LE_GSFK | 19  7320.00 42.33 74.00 -31.67 \% PEAK Pass = Harmonic
Bluetooth-LE_GSFK | 39  2484.34 45.96 54.00 -8.04 V | AVERAGE | Pass @ Band Edge
’ Bluetooth-LE_GSFK | 39  7440.00 42.60 74.00 -31.40 \% PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 00 2378.90 45.36 54.00 -8.64 V | AVERAGE | Pass @ Band Edge
10 Bluetooth-LE_GSFK | 00 4804.00 39.76 74.00 -34.24 |V PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
- Bluetooth-LE_GSFK | 19 7320.00 41.97 74.00 -32.03 | V PEAK Pass | Harmonic
Sporton International Inc. (Kunshan) Page Number . C2 of C62
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FCC RF Test Report Report No. :FR330811-01A

SPORTON LAB.

Mode Modulation Ch. (Tvruﬁi) (dléi\ca}lm) (dll?:ilJrU;m) M(%rg)in Pol. Z?/Zk Result | Remark
Bluetooth-LE_GSFK | 39  2484.10 46.43 54.00 -7.57 V | AVERAGE | Pass @ Band Edge
o Bluetooth-LE_GSFK | 39 | 7440.00 42.40 74.00 -31.60  H PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 00 @ 2377.47 46.11 54.00 -7.89 H | AVERAGE Pass Band Edge
H Bluetooth-LE_GSFK | 00  4804.00 41.89 74.00 -32.11 \% PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
o Bluetooth-LE_GSFK | 19  7320.00 42.50 74.00 -31.50 | V PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 39 2483.56 47.23 54.00 -6.77 V | AVERAGE | Pass | Band Edge
- Bluetooth-LE_GSFK | 39  7440.00 42.82 74.00 -31.18 \% PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 00 2380.59 45.37 54.00 -8.63 H  AVERAGE | Pass | Band Edge
e Bluetooth-LE_GSFK | 00 4804.00 42.02 74.00 -31.98  H PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
o Bluetooth-LE_GSFK | 19  7320.00 43.27 74.00 -30.73  V PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 39 2483.50 49.22 54.00 -4.78 V | AVERAGE | Pass Band Edge
e Bluetooth-LE_GSFK | 39  7440.00 43.31 74.00 -30.69 H PEAK Pass = Harmonic
Bluetooth-LE_GSFK 00 | 2383.06 | 45.43 54.00 -8.57 H | AVERAGE | Pass | Band Edge
o Bluetooth-LE_GSFK | 00 4804.00 41.35 74.00 -32.65 \% PEAK Pass = Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
“ Bluetooth-LE_GSFK | 19  7320.00 43.15 74.00 -30.85  H PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 39  2483.50 50.44 54.00 -3.56 H | AVERAGE Pass Band Edge
“ Bluetooth-LE_GSFK | 39  7440.00 42.15 74.00 -31.85 H PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 00 @ 2376.69 45.38 54.00 -8.62 H | AVERAGE Pass Band Edge
# Bluetooth-LE_GSFK | 00 4804.00 41.58 74.00 -3242 |V PEAK Pass | Harmonic
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FCC RF Test Report

Report No. :FR330811-01A

Mode Modulation Ch. (Tvrlaqz) (d:_;’i\@lm) (dléiun\]/i/tm) M(%rg)in Pol. Z?/Zk Result = Remark
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
= Bluetooth-LE_GSFK | 19  7320.00 42.83 74.00 -31.17 H PEAK Pass | Harmonic
Bluetooth-LE_GSFK | 39  2483.98 46.73 54.00 -7.27 H | AVERAGE Pass | Band Edge
= Bluetooth-LE_GSFK | 39  7440.00 42.69 74.00 -31.31 H PEAK Pass | Harmonic
21 | Bluetooth-LE_GSFK 39 54.25 31.57 40.00 -8.43 \% PEAK Pass LF
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SPORTON LAB.

Report No. :FR330811-01A

1
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
B FCCPART 15C B FCCPART15C
50 i J \ a0
Al bk e \ bt g sl it ethsr s
T 4B.BM
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1387.35 57.32 74.00 -16.68 41.48 3197 8.76 30.89 6.0 129 343 PEAK 1 2400.00 105,63 ----vv -vnee- 89.69 32.80 B.81 30.67 6.00 129 345 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
48 ! 488 [ ———
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 136070 45.88 54.00 -B.12 30.20 31.91 8.68 30.91 6.0 129 34 AVERAGE 1 2400.00 104,36 ----vv -vnee- 88.42 3200 B.81 30.67 6.00 129 345 AVERAGE
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Report No. :FR330811-01A

1
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1138 1
i1 95
B FCCPART 15C B FCCPART15C
50 a0
] J L b b e
" i 4B.BM
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2336.26 56.78 74.00 -17.20 41.24 3186 8.61 30.93 6.0 368 320 PEAK 1 240000 11813 --veev ovmees 9.19 32.60 B.81 30.67 6.00 388 320 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
48 ! 448 [
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 134378 45.96 54.00 -B.04 30.34 31.89 8.65 30.92 6.0 368 320 AVERAGE 1 2400.00 108,89 ----vv -vnem- 9295 3280 B8.81 30.67 6.00 368 320 AVERAGE
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Pol. Horizontal Vertical
. 40Lwel(dﬂu‘ﬂrn) " Level (dBuVim)
1225 1225
875 87
FCC PART 15C FCC PART 15C
100 100
; FCCPART15C (AVG) FCCPART 15C (AVG)
Peak = st i i R—"_
WWMMM o " . SN
Avg 350 B0
115 .
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 4504.00 4255 74.80 -31.45 6L.33 3410 10.55 65.43 0.0 --- .- PEAK 1 4504.00 4173 74.80 -32.27 60.51 3410 1055 65.43 0.00 -~  --- PENK
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Pol. Horizontal Vertical
: 49Level(ll&]‘ﬂm) " Level (4Bu/m)
1225 1225
18 075
FCCPART 15C FCCPART15C
100 100
o4 FOC PART 14C (AVG) o) FOC PART15C (AVG)
Peak i ‘ mmmnwm 9 T,
Ty “-r e P/ o i, n ‘
B i B/EEE
Avg
175 I
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4360.00 4L.23 74.80 -301.77 6030 3410 1.7 5.4 0.00 -~ --- PEAK 1 4300.00 40.17 74.80 -33.83 99.24 3410 1.7 65.44 0.00 -~ --- PENC
1 730.08 42.20 74.88 3180 56.92 35.88 14.73 6525 4.0 - --- PEAK 173008 42.30 7480 317 57.82 35.88 14.73 6525 A0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C8 of C62

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091



FCC RF Test Report

SPORTON LAB.

Report No. :FR330811-01A

3
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_ 2480MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
B FCCPART 15C B FCCPART15C
50 / \ i a0
i Dotk FETRETR TR, ) " M b o, bl st
a 4BIBM
Peak
125 125
163 163
2440 52 U, 6. 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248578 57.68 74.00 -16.32 4113 32.13 9.06 30.64 6.0 108 291 PEAK 1 2430.00 105,70 ----vv -=nee- 89.20 3212 9.04 30.66 6.00 108 291 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
Y I\ ] [ ]
Av W
) 125 125
163 163
2440 52 U, 6. 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2493.50 46.86 54.00 -7.14 30.26 32.14 9.08 30.62 6.0 109 291 AVERAGE 1 2430.00 104,49 ----vv -vnee- 87.99 3212 9.04 30.66 6.00 100 291 AVERAGE
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SPORTON LAB.

Report No

. :FR330811-01A

3
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_ 2480MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 i
i1 95
B FCCPART 15C B FCCPART15C
50 J L“ 1 a0
TR PENIPTITAp P PE IR O it il i mMMW#WMN
T 48 M
Peak
125 125
163 163
2440 52 U, 6. 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 249184 58.19 74.00 -15.81 41.59 32.14 9.08 30.62 6.0 350 328 PEAK 1 2430.00 109,10 ----vv -veem- 92,60 3212 9.04 30.66 6.00 350 328 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
s AN s [E——
Ay M
) 125 125
163 163
2440 52 U, 6. 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.86 46.98 54.00 -7.00 30.45 32.13 9.05 30.65 6.0 350 328 AVERAGE 1 243000 107,80 ----vv -=-em- 9130 3212 9.04 30.66 6.00 350 328 AVERAGE
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Pol. Horizontal Vertical
: 49Ltwel(llm‘ﬂm) " Level (4Bu/m)
1225 1225
18 075
FCCPART 15C FCCPART15C
100 100
FOC PART 14C (AVG) FOC PART15C (AVG)
525 1 N 5 P
Peak 7 i istion) 1 5 o
O caiateinit S
Avg
175 1
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4960.00 45.39 74.00 -28.61 64.47 3418 1.7 65.45 Q.00 === PEAK 1 4960.00 43.75 74.80 -30.25 6283 34.10 1.7 €5.45 0.0 ---  --- PEK
1 7MB.08 42.34 74.88 -31.66 56.95 35.80 14.92 65.33 0.08 --- PEAK 1 7A40.08 42.43 7480 3157 5784 35.80 1492 6533 4.8 - - PEAK
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FCC RF Test Report

SPORTON LAB.

Report No. :FR330811-01A

4
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B FCCPART 15C B FCCPART 15C
5.0 ] L 50
. dratit oM Mt st Didrnraaier i hamgis
a 4B.BM
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2364.86 56.85 74.00 -17.15 4115 3192 8.69 30.91 6.00 128 349 PEMK 1 240000 105,21 ---eev wemees 89.27 3280 B.81 30.67 6.00 128 349 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
a8 1 ] 3 e
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2378.64 45.42 54.00 -B.58 29.63 3195 8.74 30.9 6.0 128 349 AVERAGE 1 2400.00 101,56 -----v -=-ee- B5.62 3280 B.81 30.67 6.00 128 349 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. :FR330811-01A

4
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
B FCCPART 15C B FCCPART15C
50 a0
1 ,j ot i
a 4B.BM
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 236169 57.12 74.00 -16.08 41.44 3191 8.68 30.91 6.0 371 319 PEMK 1 2400.00 110,05 ----vv -veee- 9.11 3260 B.81 30.67 6.00 371 319 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 i
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
48 ! 4B.B~—~—_"/—~_’_’JLH.WM
Av
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 07747 45.88 5400 -8.12 30.08 3195 8.73 30.9 6.00 371 319 AVERAGE 1 2400.00 106,64 ----vv -vnee- 99,70 3280 5.81 30.67 6.00 371 319 AVERAGE
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Pol. Horizontal Vertical
. 49Lwel(dl)u‘ﬂm] " Level (dBuVim)
1225 1225
875 87
FCC PART 15C FCC PART 15C
100 100
s FCCPART15C (AVG) o FCCPART 15C (AVG)
Peak J 1WMMM 1 W
ki i ; WWWW
Avg 350 3
115 .
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 4504.00 4229 74.80 -31.71 6L.67 3410 12.55 65.43 @.00 -~  --- PEAK 1 4504.00 40.99 74.80 -33.01 59.77 3418 10.55 6543 @.00 -~ --- PEAK
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Pol. Horizontal Vertical
: 49Level(ll&]‘ﬂm] " Level (4Bu/m)
1225 1225
18 075
FCCPART 15C FCCPART15C
100 100
FOC PART 14C (AVG) FOC PART15C (AVG)
Peak 525 52 ) =
ea L ey ‘ ) p
o Iy gt i e
Avg
175 I
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4360.00 40.97 74.80 -33.03 60.04 3410 1.7 65.44 0.00 -~ --- PEAK 1 4300.00 39.94 74.00 -34.06 S9.01 34.10 1.7 65.44 0.00 - --- PEK
1 73008 4247 74.88 3153 57.19 35.88 1473 655 A0 - --- PEAC 1 73008 43.19 74.80 -38.81 57.91 35.88 14.73 6525 @0 - --- PEAC
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SPORTON LAB.

Report No

. :FR330811-01A

6
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_ 2480MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FCCPART 15C B FCCPART 15C
5.0 / i 50
T, el g s T i Wﬂ
T T M
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 57.83 74.00 -16.17 4138 32.13 9.05 30.65 6.0 119 294 PEXK 1 243000 105,81 ----vv -vnee- 89.31 3212 9.04 30.66 6.00 119 294 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
s JE s EE——
Av M
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48350 47.16 54.00 -6.84 30.63 32.13 9.05 30.65 6.80 119 294 AVERAGE 1 2430.00 102,26 ----vv -=nem- 85,76 3212 9.04 30.66 6.00 119 294 AVERAGE
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SPORTON LAB.

Report No

. :FR330811-01A

6
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_ 2480MHz
ANT 1
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
B FCCPART 15C B FCCPART15C
50 '/ 4 a0
" Setabtonsdieh ot it o WWWMM T
89 4 M
Peak
125 125
163 163
2440 52 U, 6. 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 59.95 74.00 -14.05 43.42 3213 9.05 30.65 6.0 352 325 PEMK 1 243000 109,52 ----vv -vnees 93.02 3212 9.04 30.66 6.00 352 325 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
., FCCPART 15C (AvG) FCCPART15C (AVG)
s FE—. s .
) 125 125
163 163
2440 52 U, 6. 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 49.65 54.00 -4.35 33.02 3213 9.05 30.65 6.0 352 325 AVERAGE 1 2430.00 106,08 -----v -=---- 89.58 3212 9.04 30.66 6.00 352 325 AVERAGE
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Pol. Horizontal Vertical
: 49Level(ll&]‘ﬂm) " Level (dBuVim)
1225 1225
875 LI
FCCPART15C FCCPART15C
0 g
o4 FCC PART 15C (AVE) o) FCC PART 15C (AVE)
Peak l f e sttt f TR TR E——_ L
30 “"'7““ W" il % L:MF“ R ¥ b "
Avg
175 Ik
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4960.00 4449 7480 -29.51 €3.57 3410 1L.27 6545 .00 -=- PEAK 1 4960.00 43.76 74.00 -30.24 6284 10 1077 G545 BB - - PEMC
1 7MB.08 4247 74.88 3153 57.88 35.80 14.92 65.33 .08 --- PEAK 1 7A49.08 42.06 74.80 -31.94 S6.67 35.88 14.92 65.33 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091

Page Number : C18 of C62
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SPORTON LAB.

Report No. :FR330811-01A

7
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
B FCCPART 15C B FCCPART15C
50 i J \ a0
it gt ol " Akl e i M «)WWWAW*"""
e 4B.BM
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 531559 56.85 74.00 -17.15 41.44 3L.BL 8.55 30.95 6.00 130 349 PEMK 1 2400.00 105,54 ---eev ovmeee 89.60 32.80 B.81 30.67 6.00 130 349 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
48 1 488 O e—————
Av M
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 137487 4479 5400 -9.21 29.03 3194 8.72 30.9 6.00 130 349 AVERAGE 1 2400.00 103,83 ---nvv -vmees 87.89 3200 6.81 30.67 6.00 130 349 AVERAGE
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Report No. :FR330811-01A

7
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
B FCCPART 15C B FCCPART15C
50 a0
! J l S
W 4B,BM
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2373085 56.87 74.00 -17.13 4111 3194 8.72 30.9 6.0 368 34 PEM 1 2400.00 109,84 ----vv -veees 93.99 3280 B.81 30.67 6.00 368 324 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
48 1 488 I ———
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B387.87 45.04 S4.00 -B.95 29.20 3197 8.76 30.89 6.0 368 324 AVERAGE 1 2400.00 108,44 ---evv -vneee 92,50 3280 B8.81 30.67 6.00 368 324 AVERAGE
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Pol. Horizontal Vertical
. 49Lwﬂlldl)u‘ﬂm] " Level (dBuVim)
1225 1225
875 87
FCC PART 15C FCC PART 15C
100 100
s FCCPART15C (AVG) o FCCPART 15C (AVG)
Peak g’ i il
1 L " ‘ 1 -
s e
Avg & !
115 .
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 4504.00 39.78 74.80 -34.22 58.56 34.10 10.55 65.43 @.00 -~ .- PEAK 1 450400 40.91 74.80 -33.09 59.69 34.10 10.55 65.43 @.00 -~ --- PEAK
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Pol. Horizontal Vertical
: 49Ltwel(lll!u‘ﬂrn] " Level (4Bu/m)
1225 1225
18 075
FCCPART 15C FCCPART15C
100 100
o4 FOC PART 14C (AVG) o) FOC PART15C (AVG)
Peak | 2 i st A v
bsitln ! M'w : e ¥
IO 35,01V
Avg
175 I
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 4360.00 39.35 74.80 -34.65 58.42 34.10 1.27 65.44 0.00 -~ --- PEAK 1 4300.00 40.47 74.80 -33.53 9.5 3410 1.7 65.44 0.0 - --- PENC
1 730.08 42.14 74.88 -31.86 S6.86 35.88 14.73 6525 @80 - --- PEAK 173008 42.33 74.80 3167 57.85 35.88 1473 6525 A0 - --- PEAC
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Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz

ANT 1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
B FCCPART 15C B FCCPART 15C
5.0 J ] 50
bk ) . " kel M i b bt
89 84 M
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%5.60 58.76 74.00 -15.24 42,14 3214 9.09 30.61 6.00 122 294 PEMK 1 243000 106,31 ----vv -vnee- 89.81 3212 9.04 30.66 6.00 122 294 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
s J 1 s i
Av M
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%.40 4576 5400 -8.24 29.11 32.15 9.10 30.60 6.80 122 294 AVERAGE 1 243000 104,90 ----vv -vnee- 88,40 3212 9.04 30.66 6.00 122 294 AVERAGE
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Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz

ANT 1
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
B FCCPART 15C B FCCPART 15C
5.0 \1 50
lemethet b ahianlrh it P A Rt
" 0 M
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 58.04 74.00 -15.95 4151 32.13 9.05 30.65 6.0 351 325 PEM 1 243000 109,68 -----v -=---- 93,10 3212 9.04 30.66 6.00 31 325 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
4 o 4 ]
Av M
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48434 4596 54.00 -B.04 29.42 32.13 9.05 30.64 6.0 351 325 AVERAGE 1 243000 108,22 ----vv -=nem- 91.72 3212 9.04 30.66 6.00 351 325 AVERAGE
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SPORTON LAB.

Report No. :FR330811-01A

Pol. Horizontal Vertical
: 49Level(ll&]‘ﬂm) " Level (4Bu/m)
1225 1225
18 075
FCCPART 15C FCCPART15C
100 100
o4 FOC PART 14C (AVG) o) FOC PART15C (AVG)
Peak l 1 - " N 1 " - Ao
15 Al 15 e o
Avg
175 1
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4960.00 4L.22 74.00 -30.78 60.30 3418 1.7 65.45 0.00 === PEAK 1 4960.00 40.42 74.80 -331.50 59.50 34.10 1.7 €5.45 0.0 -~  --- PEAK
1 7MB.08 4211 74.88 3189 56.72 35.80 14.92 65.33 .08 --- PEAK 1 7A49.08 42.60 74.80 3148 57.21 35.80 1492 6533 4.0 - - PEAK
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